saranas. FCC RF Test Report Report No. : FR432101-01

Table of Contents

<TX Beamforming MOOE> .....ociiiii i e e e s e e e e e e e s e st a e e e e e e s e s nnnrenaeeeaes A2-2
EMISSION BANUWIAIN .....oeiiiiiiiiiee ettt s e e e A2-2
Occupied channel banaWidth ... A2-45
MEXIMUIM EIRP ...ttt e et e e ettt e e e e st et e e e an b e e e s anbe e e e e nees A2-73
Maximum POWEr SPECEIAl HENSILY ........veiieiiiiiie et e s e e e A2-75
IN-BANA EMISSIONS ..ottt ettt et e e st e e e st e e e e st e e e e aabe e e e ennes A2-103
Sporton International Inc. (Kunshan) Page Number : A2-1 of 130

TEL : +86-512-57900158
FCC ID : 2ADZR5G3103WB



saranas. FCC RF Test Report Report No. : FR432101-01

<TX Beamforming Mode>

Emission Bandwidth

Test Result
TestMode Antenna | Freq(MHz) | 26dB EBW [MHZz] FL[MHZ] FH[MHz] LimitftMHz] | Verdict
6105 336.00 5938.60 6274.60
6265 341.12 6092.20 6433.32
11BE320MIMO | Ant142 6425 331.52 6259.24 6590.76
6585 341.76 6412.84 6754.60
6745 346.24 6575.40 6921.64
6905 336.00 6737.96 7073.96
5965 42.80 5944.20 5987.00 <320 PASS
6165 44.16 6142.60 6186.76 <320 PASS
6405 44.16 6383.00 6427.16 <320 PASS
6445 43.92 6423.16 6467.08 <320 PASS
6485 44.64 6462.68 6507.32 <320 PASS
6525 44.40 6502.52 6546.92 <320 PASS
11ax40MIMO Antl1+2 6565 41.84 6543.00 6584.84 <320 PASS
6685 42.16 6664.28 6706.44 <320 PASS
6845 45.28 6822.52 6867.80 <320 PASS
6885 43.84 6862.84 6906.68 <320 PASS
6925 44.64 6902.44 6947.08 <320 PASS
7005 43.20 6983.64 7026.84 <320 PASS
7085 44.32 7062.84 7107.16 <320 PASS
5985 85.76 5944.20 6029.96 <320 PASS
6145 87.84 6100.36 6188.20 <320 PASS
6385 89.28 6340.68 6429.96 <320 PASS
6465 89.28 6420.04 6509.32 <320 PASS
6545 87.52 6501.16 6588.68 <320 PASS
11ax80MIMO Antl+2 6625 87.68 6581.48 6669.16 <320 PASS
6705 88.96 6660.20 6749.16 <320 PASS
6785 86.88 6742.12 6829.00 <320 PASS
6865 84.32 6824.04 6908.36 <320 PASS
6945 87.68 6901.00 6988.68 <320 PASS
7025 85.92 6981.00 7066.92 <320 PASS
6025 167.68 5940.52 6108.20 <320 PASS
6185 173.12 6097.96 6271.08 <320 PASS
6345 171.52 6260.84 6432.36 <320 PASS
11ax160MIMO | Antl+2 6505 171.84 6417.96 6589.80 <320 PASS
6665 169.60 6579.56 6749.16 <320 PASS
6825 170.24 6739.24 6909.48 <320 PASS
6985 169.28 6899.88 7069.16 <320 PASS
11BE2OMIMO Ant1+2 5955 21.72 5944.40 5966.12 <320 PASS
6175 21.72 6163.80 6185.52 <320 PASS
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6415 21.08 6405.04 6426.12 <320 PASS
6435 21.64 6423.52 6445.16 <320 PASS
6475 21.20 6463.64 6484.84 <320 PASS
6515 21.84 6503.68 6525.52 <320 PASS
6535 22.20 6523.68 6545.88 <320 PASS
6695 21.88 6683.72 6705.60 <320 PASS
6855 22.04 6843.80 6865.84 <320 PASS
6875 21.56 6864.44 6886.00 <320 PASS
6895 22.08 6883.76 6905.84 <320 PASS
6995 22.40 6983.68 7006.08 <320 PASS
7095 22.08 7083.68 7105.76 <320 PASS
7115 22.52 7103.56 7126.08 <320 PASS
5965 42.72 5944.12 5986.84 <320 PASS
6165 44.64 6142.20 6186.84 <320 PASS
6405 44.40 6383.16 6427.56 <320 PASS
6445 44.64 6422.68 6467.32 <320 PASS
6485 44.08 6463.08 6507.16 <320 PASS
6525 44.32 6502.76 6547.08 <320 PASS
11BE4OMIMO Antl1+2 6565 42.80 6542.12 6584.92 <320 PASS
6685 41.92 6664.28 6706.20 <320 PASS
6845 44.24 6822.92 6867.16 <320 PASS
6885 44.24 6863.00 6907.24 <320 PASS
6925 42.96 6903.88 6946.84 <320 PASS
7005 43.68 6983.24 7026.92 <320 PASS
7085 43.68 7063.24 7106.92 <320 PASS
5985 85.28 5944.36 6029.64 <320 PASS
6145 88.00 6100.04 6188.04 <320 PASS
6385 88.64 6340.84 6429.48 <320 PASS
6465 88.80 6420.52 6509.32 <320 PASS
6545 86.72 6500.84 6587.56 <320 PASS
11BE8OMIMO Antl+2 6625 89.12 6580.52 6669.64 <320 PASS
6705 88.80 6660.52 6749.32 <320 PASS
6785 87.20 6742.12 6829.32 <320 PASS
6865 86.88 6820.84 6907.72 <320 PASS
6945 88.64 6900.36 6989.00 <320 PASS
7025 84.48 6982.28 7066.76 <320 PASS
6025 170.56 5938.92 6109.48 <320 PASS
6185 170.24 6099.88 6270.12 <320 PASS
6345 172.80 6260.52 6433.32 <320 PASS
11BE160MIMO | Antl+2 6505 172.48 6417.64 6590.12 <320 PASS
6665 169.92 6579.56 6749.48 <320 PASS
6825 171.20 6739.24 6910.44 <320 PASS
6985 171.20 6900.20 7071.40 <320 PASS
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Occupied channel bandwidth

Test Result
TestMode Antenna | Freq(MHz) OCB [MHZz] FL[MHZ] FH[MHz] LimitfMHz] | Verdict

6105 317.762 5947.0779 | 6264.8402 <320 PASS
6265 319.68 6103.8811 | 6423.5614 <320 PASS

11BE320MIMO | Ant1+2 6425 311.369 6271.5534 | 6582.9221 <320 PASS
6585 317.762 6425.1598 | 6742.9221 <320 PASS
6745 319.041 6586.4386 | 6905.4795 <320 PASS
6905 317.123 6747.7173 | 7064.8402 <320 PASS
5955 19.301 5945.4096 | 5964.7103
6175 19.58 6164.9301 | 6184.5105
6415 19.341 6404.6503 | 6423.9910
6435 19.5 6424.8901 | 6444.3906
6475 19.221 6464.9301 | 6484.1508
6515 19.62 6504.9700 | 6524.5904

11BE20MIMO | Ant1+2 6535 19.461 6525.0899 | 6544.5504
6695 19.301 6685.1698 | 6704.4705
6855 19.301 6845.1299 | 6864.4306
6875 19.461 6865.4895 | 6884.9500
6895 19.58 6885.0899 | 6904.6703
6995 19.301 6985.2897 | 7004.5904
7095 19.421 7085.1299 | 7104.5504
7115 19.5 7105.0500 | 7124.5504
5965 38.681 5945.8991 | 5984.5804
6165 38.681 6145.2597 | 6183.9411
6405 38.681 6385.7393 | 6424.4206
6445 38.761 6425.4196 | 6464.1808
6485 38.521 6465.7393 | 6504.2607
6525 38.601 6505.4196 | 6544.0210

11BE4AOMIMO | Antl+2 6565 37.323 6545.4196 | 6582.7423
6685 38.601 6665.8192 | 6704.4206
6845 38.681 6825.7393 | 6864.4206
6885 38.681 6865.5794 | 6904.2607
6925 38.282 6905.8192 | 6944.1009
7005 38.681 6985.7393 | 7024.4206
7085 38.681 7065.6593 | 7104.3407
5985 78.801 5946.7982 | 6025.5994

11BESOMIMO | Ant1+2 6145 78.641 6105.3596 | 6184.0010
6385 79.121 6345.5195 | 6424.6404
6465 78.641 6425.3596 | 6504.0010
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6545 78.002 6505.6793 | 6583.6813
6625 79.441 6585.3596 | 6664.8002
6705 79.6 6665.1998 | 6744.8002
6785 78.961 6745.9990 | 6824.9600
6865 78.002 6826.1588 | 6904.1608
6945 78.482 6906.1588 | 6984.6404
7025 77.522 6986.1588 | 7063.6813
6025 159.52 5945.0799 | 6104.6004
6185 159.84 6104.7602 | 6264.6004
6345 159.201 6266.3586 | 6425.5594
11BE160MIMO | Antl+2 6505 160.16 6424.1209 | 6584.2807
6665 157.922 6586.0390 | 6743.9610
6825 159.84 6744.7602 | 6904.6004
6985 159.201 6905.0799 | 7064.2807
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